



# Test Report

No.: SZTYR090743653/LP

Date: JUL 23, 2009

Page 1 of 4

HAPPY ARTS & CRAFTS (NINGBO) CO., LTD  
HAPE INTERNATIONAL (NINGBO) LTD  
9-27 NANHAI ROAD, DAGANG INDUSTRIAL CITY,  
BEILUN, NINGBO, CHINA P.C. 315800

The following samples were submitted and identified on behalf of the client as: TRENDY NURSERY

Style / Item No. : 821506 / 897565  
Manufacturer : HAPE INTERNATIONAL (NINGBO) LTD  
Country of Origin : CHINA  
Country of Destination : GLOBAL  
Sample Quantity : 4 PCS  
Sample Receiving Date : JUL 13, 2009  
Testing Period : JUL 15, 2009 TO JUL 22, 2009

Test Requested : For compliance with US Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA):  
Lead in paint / similar surface coating materials  
Lead in accessible substrate materials

Methods and Results : Please refer to next page(s).

Result Summary :

Test Parameter	Conclusion
CPSIA section 101(f) - Lead in paint/similar surface coating materials	PASS
CPSIA section 101(a)(2) - Lead in accessible substrate materials	PASS

Signed for and on behalf of  
SGS-CSTC Ltd.

Ouyang Qin, Cansy  
Supervisor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 1949669

SGS-CSTC Standards Technical Services Co., Ltd.  
Shenzhen Laboratory

2,4,5/F, Oastar Building, Zhongkang Road, Shangmeilin, Shenzhen, China 518049 t (86-755) 83114358 f (86-755) 83106190 www.cn.sgs.com  
中国·深圳·上梅林中康路奥士达大厦2,4,5层 邮编: 518049 t (86-755) 83114358 f (86-755) 83106190 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



# Test Report

No.: SZTYR090743653/LP

Date: JUL 23, 2009

Page 2 of 4

Test Results :

### Lead in paint/similar surface coating material

Method: With reference to ASTM E1645-01 and ASTM E1613-04 / CPSC-CH-E1003-09.

Test item	1	2	3	4	Permissible Limit <sup>#</sup>
Lead (Pb)	ND	ND	ND	ND	0.009%
Comment	PASS	PASS	PASS	PASS	---

Test item	5	6	7	8	9	Permissible Limit <sup>#</sup>
Lead (Pb)	ND	ND	ND	ND	ND	0.009%
Comment	PASS	PASS	PASS	PASS	PASS	---

# Comment is based on the 0.009% limit requirement, effective 14 August, 2009. The current permissible limit is no more than 0.06%

### Sample Description:

1. Transparent lacquer coating on bamboo (Furniture)
2. White coating on fabric (Quilt) w/ grey, Dk. red, white coating on felt
3. Cyan coating on bamboo (Furniture)
4. Yellow coating on bamboo (Head)
5. Green coating on bamboo (Toy)
6. Yellow-green coating on bamboo (Base)
7. Blue coating on bamboo (Toy)
8. Orange coating on bamboo (Bed)
9. Bright red w/ green, yellow coating on wood (Block) & red, white (LOGO), black (Eye, mouth) coating on bamboo

Note: - % = percentage by weight

- 1% = 10000ppm (mg/kg)

- ND = not detected

- Method Detection Limit = 0.001%

- Results of specimen No.1-No.8 are copied from report No. SZTYR090743674/LP.

\*\*\*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS-CSTC Standards Technical Services Co., Ltd.  
Shenzhen Laboratory.

2,4,5/F, Oastar Building, Zhongkang Road, Shangmeilin, Shenzhen, China 518049 t (86-755) 83114358 f (86-755) 83106190 www.cn.sgs.com  
 中国·深圳·上梅林中康路奥士达大厦2,4,5层 邮编: 518049 t (86-755) 83114358 f (86-755) 83106190 e sgs.china@sgs.com

SZTY 1949670

# Test Report

No.: SZTYR090743653/LP

Date: JUL 23, 2009

Page 3 of 4

## Lead in accessible substrate materials

Method (non-metallic materials): CPSC Test Method: CPSC-CH-E1002-08 'Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Children Product'.

Test item	1	2	3	4	5	6	Permissible Limit <sup>##</sup>
Lead (Pb)	ND	ND	ND	ND	ND	ND	0.03%
Comment	PASS	PASS	PASS	PASS	PASS	PASS	---

Test item	7	8	9	10	11	12	Permissible Limit <sup>##</sup>
Lead (Pb)	ND	ND	ND	ND	ND	ND	0.03%
Comment	PASS	PASS	PASS	PASS	PASS	PASS	---

<sup>##</sup> Comment is based on the 0.03% limit requirement, effective 14 August, 2009. The requirements for lead in substrate in children's products is summarized below

Scope	Requirement	Effective date
Lead in accessible substrate	≤0.06%	10 February 2009
	≤0.03%	14 August 2009
	≤0.01%	14 August 2011

### Sample Description:

1. Cream bamboo
2. Off-white cord
3. Dk. peach fabric
4. Dk. blue fabric
5. White fabric
6. Yellow felt
7. Orange felt
8. Peach felt
9. Green felt
10. White lace w/ brown flocking
11. Dull pink w/ white check pattern fabric
12. Pink w/ white check pattern fabric

Note : - % = percentage by weight

- 1% = 10000ppm (mg/kg)

- ND = not detected

- Method Detection Limit = 0.001%

- Results of specimen No.1-No.10 are copied from report No. SZTYR090743674/LP.

\*\*\*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its investigation only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

## Test Report

No.: SZTYR090743653/LP

Date: JUL 23, 2009

Page 4 of 4

### Sample Photo:



SGS authenticate the photo on original report only

\*\*\* End of Report \*\*\*

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.